### Febrile Neutropenia **Oncology Care Guideline**



#### **Inclusion Criteria:**

- Central Line
- Temp ≥ 38.3°C orally/axillary or ≥ 38.0°C for longer than 1hr, ANC < 500 cells/mm<sup>3</sup> OR ANC < • 1000 cells/mm<sup>3</sup> with a predicted decline to 500 cells/mm<sup>3</sup> or less over the next 48 hours
- · Presence of shaking chills regardless of temperature

#### Assessment

- Comprehensive H&P for subtle signs/symptoms, including mucositis and pain at sites most commonly infected.
- Assess point in therapy and steroid use.
- · Vital signs, continuous pulse oximetry if respiratory signs/symptoms

#### Interventions

- CBC with differential, CMP · Blood cultures from each CVAD lumen/port, urinalysis & urine c/s (no cath) for UTI symptoms, stool for C. difficile for GI symptoms, RP/PCR if URI signs/symptoms
- Keep all lines open and running
- · Assess CVAD site for presence of infection
- Blood culture q24hr while febrile
- CXR if respiratory signs/symptoms; chest CT if abnormal
- Abdominal ultrasound or CT for abdominal pain
- Heparin flush CVAD per protocol

#### Antibiotics – Hemodynamically Stable

- Cefepime 50 mg/kg IV q8hr (< 40 kg; Max: 2 gm/ dose) - give loading dose over 30 mins
  - Subsequent doses run over 3 hours OR

- For penicillin/cephalosporins allergy, give: Aztreonam 50 mg/kg IV q6hr (< 40 kg; Max: 2</li>
- gm/dose) used in conjunction with Vancomycin
- If history of ESBL, consider Meropenem
- Meropenem 40 mg/kg IV q8h (< 50kg; Max: 1,000 mg/dose) - give loading dose over 30 mins o Subsequent doses run over 3 hours
- · Cefepime or Meropenem should be infused prior to Vancomycin being given

#### IF indications for empiric vancomycin present -<u>ADD</u>

• Vancomycin loading dose - 20 mg/kg IV x 1 then, Vancomycin 15 mg/kg/dose IV q6hr x 48hrs ( if < 50kg) <u>OR</u>1000 mg IV q8hr x 48hrs (if > 50 kg)

#### IF typhlitis is suspected, and on cefepime - ADD

 Metronidazole 7.5 mg/kg IV or PO q6hr (< 60 kg)</li> (Max: 2 gm/day)

#### Antibiotics - Hemodynamically Unstable (requires fluid boluses or pressors)

- Meropenem 40mg/kg/dose IV q8hr (< 50 kg' Max: 2 gm/dose) - give loading dose over 30 mins Subsequent doses run over 3 hours <u>AND</u>
- Vancomycin Loading dose 20 mg/kg IV x 1
- Then, Vancomycin 15 mg/kg/dose IV q6hr x 48hrs (if ≤ 50kg) *OR* 1000 mg IV q8hr x 48hrs (if > 50 kg)

#### Recommendations/Considerations

- · Thoroughly assess common sites of infection: GI tract, skin, lungs, sinuses, ears, perineum, perirectal, intravascular access sites.
- Consider stress doses of IV steroids for hypotension if currently receiving steroids or was recently tapered off steroids. (Hydrocortisone IV - 100mg/m<sup>2</sup>/ day divided in 6 doses)
- Antibiotics to be administered within 1 hour.
- If C. difficile is suspected, oral vancomycin should be prescribed.
- · Central vascular access device care should be performed - please refer to CHOC Patient Care Policy F832 (Central Vascular Access Device)

#### Indications for Empiric Vancomycin Use:

- Blood culture positive for Gram positive bacteria prior to final ID & susceptibility testing
- Known colonization with penicillin/ cephalosporin resistant pneumococci or MRSA
- · Hypotension or septic shock w/o an identified pathogen
- Received high dose cytarabine recently
- AML •
  - Soft tissue infection
- Mucositis
- Suspected meningitis
- Cephalosporin allergic

#### **Patient Education**

- Review fever guidelines & temperature monitoring
- Review signs and symptoms of infection
- · Review handwashing
- Review prevention of CLABSI

### **Continued Considerations**

- · Adjust antibiotics based on culture results, clinical course and serum levels.
- Note Continued fevers alone are not a reason to escalate to meropenem.
- Consider Vancomycin levels after 48 hours.
- Perform daily site specific exam, review of lab tests & cultures, response to therapy (fever trends & signs/ symptoms of infection).
- · Evaluate drug toxicity including end-organ toxicity (LFTs/ renal function tests 2x/wk).
- For follow up therapy, duration algorithms & discharge • criteria, see page 2.

Reassess the appropriateness of Care Guidelines as condition changes and 24 hrs after admission. This guideline is a tool to aid clinical decision making. It is not a standard of care. The physician should deviate from the guideline when clinical judgment so indicates.

Page 1 of 3

# Febrile Neutropenia Oncology Care Guideline





# Febrile Neutropenia Oncology Care Guideline



### Febrile Neutropenia Oncology Care Guideline References

- Children's Minnesota. (2021, November). *Inpatient Guideline Fever and Neutropenia*. Retrieved from Children's Minnesota: https://www.childrensmn.org/references/CDS/fever-and-neutropenia-treatment-guidelines.pdf
- Lehrnbecher, T., Robinson, P. D., Ammann, R. A., Fisher, B., Patel, P., Phillips, R., . . . Sung, L. (2023). Guideline for the management of fever and neutropenia in pediatric patients with cancer and hematopoietic cell transplantation recipients: 2023 update. *Journal of Clinical Oncology*, 41(9), 1774-1788. https://doi.org/10.1200/JCO.22.02224 (Level I)
- Robinson, P. D., Lehrnbecher, T., Phillips, R., Dupuis, L. L., & Sung, L. (2016). Strategies for empiric management of pediatric fever and neutropenia in patients with cancer and hematopoietic stem-cell transplantation recipients: A systematic review of randomized trials. *Journal of Clinical Oncology*, 34(17), 2054-2062. https://doi.org/10.1200/JCO.2015.65.8591 (Level I)
- Texas Children's Hospital Evidence-Based Outcomes Center. (2022, July). *Fever and Neutropenia in Children Receiving Cancer Treatment or with Blood Disorders Evidence-Based Guideline*. Retrieved from Texas Children's Hospital: https://www.texaschildrens.org/sites/default/files/uploads/documents/outcomes/ standards/FN\_Guideline\_Final082022.pdf